
Rheinland-Pfälzische Technische Universität
Kaiserslautern-Landau
Fachgebiet Ressourceneffiziente Abwasserbehandlung
Fachgebiet Siedlungswasserwirtschaft 
Zentrum für Innovative AbWassertechnologien

Paul-Ehrlich-Straße
67663 Kaiserslautern
✆ +49 631 205-3685 
https://bauing.rptu.de/ags/wir

ISSN: 2570-1460 | ISBN: 978-3-95974-194-1

D
ev

el
op

m
en

t a
nd

 E
va

lu
at

io
n 

of
 S

tr
at

eg
ie

s 
fo

r I
m

pr
ov

in
g 

N
or

m
 C

om
pl

ia
nc

e 
fo

r N
itr

og
en

 C
om

po
un

ds
 

an
d 

R
ed

uc
in

g 
En

er
gy

 C
on

su
m

pt
io

n 
in

 W
as

te
w

at
er

 T
re

at
m

en
t v

ia
 D

yn
am

ic
 S

im
ul

at
io

n

9
wir

Development and Evaluation of  
Strategies for Improving Norm  
[...]
Table 3. Suggested sludge age (SRT) and hydraulic retention time (HRT) according to Metcalf 
& Eddy .................................................................................................................................17 

Table 4: Discharge standard of pollutants for municipal wastewater treatment plants in different 
countries and requirements ..................................................................................................27 

Table 5. Relevant influent parameters of the example WWTP ..............................................40 

Table 6. Nitrogen composition in the influent and effluent of the example WWTP ................41 

Table 7. Monitoring values (24 h composite sample) of the example WWTP compared to the 
requirements of the national norm Grade I-A and the City Assessment Standard for the Tai Hu 
Basin ....................................................................................................................................42 

Table 8. Relevant dimensions of the example WWTP ..........................................................43 

Table 9. Assumptions for the re-design of an A2/O stage according to the DWA-A 131 and 
Metcalf & Eddy .....................................................................................................................52 

Table 10. Comparison between the example WWTP and the re-designed parameters ........52 

Table 11. Parameters for the re-dimensioning of the secondary clarifier (SC) ......................54 

Table 12. COD and nitrogen balance and further data from the preliminary model ...............57 

Table 13. Data for the sensitivity analysis .............................................................................59 

Table 14. Denitrification and nitrification volumes and their respective ratios ........................60 

Table 15. Primary clarifiers volume with partial and total bypass ..........................................61 

Table 16. Conversion block influent parameters ...................................................................63 

Table 17. Keys to evaluate the model fit according to the selected parameters ....................68 

Table 18. Evaluation of the fit of the SEF values based on e% .............................................69 

Table 19. Model fit according to different evaluation methods for different parameters .........69 

Table 20. Model fit according to different evaluation methods for different parameters in the 
validation period ...................................................................................................................70 

Table 21. Denitrification and nitrification volumes and their respective ratios ........................75 

Table 22. Denitrification volume change with the use of bypassed primary clarifiers as 
denitrification tanks ...............................................................................................................77 

Table 23. Parameters for ammonium nitrogen and DO set point in scenarios T10 to T15 ....80 

Table 24. Parameters for nitrate nitrogen and DO set point in scenarios T16 and T17 .........81 

Table 25. Parameters for nitrate-nitrogen and DO set point in scenarios T18 to T26 ............83 

Table 26. Description of the tested Combinations of strategies ............................................87 

Table 27. Scenarios Evaluation symbology in relation to the base scenario .........................90 



Indexes 

xii 

Table 28. Scenarios evaluation comparison .........................................................................90 

Table 29. Selected Norms for comparison ............................................................................91 

Table 30. Summary of the number of norm non-compliances with different norms for scenarios 
C3, C4 and C5......................................................................................................................93 

Table 31. Number of norm non-compliances in a year and air requirements with combinations 
of strategies T1 to T27 ..........................................................................................................96 

Table 31 (continued). Number of norm non-compliances in a year and air requirements with 
combinations of strategies T1 to T27 ....................................................................................97 

Table 32. Number of norm non-compliances in a year and air requirements with combinations 
of strategies C0 to C6 ...........................................................................................................98 

Table 33. COD fractionation percentages ........................................................................... 101 

Table 34. Calculation of the design parameters for the anaerobic sludge stabilization stage
 102 

Table 35. Biogas production rate in NL/(PE·d) according to different authors ..................... 103 

Table 36. Design parameters for biogas production in the anaerobic sludge stabilization stage
 103 

Table 37. Changes in energy consumption between scenario Base and AD-0 ................... 107 

Table 38. Description of the tested Combinations of strategies with AD ............................. 114 

Table 39. AD Scenarios evaluation comparison ................................................................. 116 

Table 40. Comparison between the example WWTP, re-designed A2/O and SBR biological 
treatment stages ................................................................................................................. 122 

Table 41. SBR design summary (Scenario SBR-0) ............................................................ 122 

Table 42. Steps duration in an 8-hour cycle, aerobic sludge stabilisation ........................... 123 

Table 43. Design summary of the scenarios SBR-0, SBR-1 and SBR-2 AD ....................... 128 

Table 44. SBR steps duration in SBR-1 and SBR-2 ........................................................... 128 

Table 45. SBR scenarios description .................................................................................. 129 

Table 46. SBR-based Scenarios evaluation comparison .................................................... 131 

Table 47. Commonly used models and approaches in SIMBA for simulation of WWTP ..... 172 

Table 48. Calculation of the sludge mass and required volume of the A2/O stage, according to 
the DWA-A 131 .................................................................................................................. 177 

Table 49. Calculation of the sludge mass and required volume of the A2/O stage, according to 
Metcalf & Eddy ................................................................................................................... 178 

Table 50. Comparison of the statistical values for the selected evaluation parameters ....... 180 

Table 51. Sensitivity analysis in the example WWTP pre-calibration model ........................ 181 

Table 52. Calculation of the sludge production for the example WWTP with anaerobic sludge 
stabilization ........................................................................................................................ 183 



Indexes 

xiii 

Table 53. Dimensions of anaerobic digesters ..................................................................... 184 

Table 54. Dimensions of the sludge and centrate tanks ...................................................... 185 

Table 55. Coefficient for heat transfer according to materials (Tchobanoglous op. 2014) ... 185 

Table 56. Thermal energy balance in the worst-case scenario ........................................... 186 

Table 57. Sludge production, Nitrogen balance and determination of the denitrification capacity 
under different operational conditions with aerobic and anaerobic sludge stabilization ....... 188 

Table 58. Parameters for the determination of the reactor volume for an SBR system with 
aerobic and anaerobic sludge stabilisation at 12 °C, for cycles of 8 and 6 hours ................ 191 

Table 59. Calculation of sludge settling requirements in an SBR system with aerobic and 
anaerobic sludge stabilisation at 12 °C, for 8 h cycles ........................................................ 193 

Table 60. Determination of the denitrification capacity, and technical requirements of an SBR 
system with aerobic and anaerobic sludge stabilisation at 12 °C, for the 8 hours cycles..... 194 

Table 61. Cycle times of the SBR system with aerobic and anaerobic sludge stabilisation at 
12 °C, for cycles of 8 and 6 hours ....................................................................................... 195 

 

  



Indexes 

xiv 

Abbreviations 

Concepts 

A2/O  Anaerobic, anoxic, aerobic, activated sludge system 

ADM  Anaerobic Digestion Model 

ASM   Activated Sludge Model 

AT  Activated sludge tank 

BOD  Biochemical Oxygen Demand 

COD  Chemical Oxygen Demand 

C/N  Carbon to nitrogen ratio 

DO  Dissolved oxygen 

DWA German Association for Water Management, Wastewater and Waste, 
Registered Association (Deutsche Vereinigung für Wasserwirtschaft, Abwasser 
und Abfall e.V.) 

HSG  Hochschule Gruppe Simulation (Simulation University Group) 

HRT  Hydraulic Retention Time 

ICA  Instrumentation Control and Automation 

IWA  International Water Association 

NH4-N  Ammonium Nitrogen 

NO3-N   Nitrate Nitrogen 

PAC   Polyaluminium chloride 

PE  Population equivalents 

PFS  Polyferric sulphate 

SBR  Sequencing Batch Reactor 

SC  Secondary clarifier 

SRT  Solids retention time, sludge age 

TP  Total Phosphorous 

TN  Total Nitrogen 

TKN  Total Kjeldahl Nitrogen 

WWTP  Wastewater treatment plants 

 

  



Indexes 

xv 

Compounds & Equations 

ASC  Surface of the secondary clarifier     m2 

bH,T  temperature-dependent decay coeff. for heterotrophic biomass 1/d 

C (CCOD,AT)   Total COD to biological treatment     g/m3 

DO  Dissolved oxygen in the aeration basin     mg/L 

DOsp   Dissolved oxygen in the aeration basin, set point   mg/L 

dp  Change in the parameter value p     - 

dj   Index of agreement       - 

dy  Change in the output y      - 

e%  Error percentage       - 

Ej   Model efficiency coefficient Nash–Sutcliffe    - 

fB  Fraction of non-volatile TSS      - 

fS  Fraction of inert soluble COD     - 

fA   Fraction of inert COD from particulate COD    - 

FDS  mass flow of dewatered sludge     Mg TS/d 

FES  mass flow of excess sludge      Mg TS/d 

FPS  mass flow of primary sludge      Mg TS/d 

FTerS  mass flow of tertiary sludge      Mg TS/d 

HRT  Hydraulic Retention time      h, d 

LCOD,d  COD daily load       Mg/d 

LBOD,d  BOD5  daily load       Mg/d 

LTN,d  TN  daily load        Mg/d 

LTP,d  TP  daily load         Mg/d 

MLSS  Total suspended solids in the activated sludge   g/m3 

Mi    Modelled, estimated value      Unit 

Mm   Mean modelled values      Unit 

μmax  Maximum growth rate       d-1 

Oi  Observed, measured values      Unit 

Om  Mean observed values      Unit 

PECOD, 120 Population equivalents, based on the COD value 120 g/(PE∙d) - 

PEBOD, 60 Population equivalents, based on the BOD value 60 g/(PE∙d) - 

PETN, 11 Population equivalents, based on the TN value 11 g/(PE∙d) - 

PETP, 1.8 Population equivalents, based on the TP value 1.8 g/(PE∙d) - 



Indexes 

xvi 

PF  Process factor         - 

qA   surface charge or surface feeding     m/h 

Qair   Air flow to the aerobic zone      Nm3/d 

Qbiogas  Biogas Production       Nm3/d 

QES  Excess sludge flowrate       m3/d 

Qin  Inlet flow         m3/d 

Qsludge  Sludge flowrate after thickening     m3/d 

Qsludge,thick Sludge to thickening       m3/d 

QRS  Sludge recirculation flowrate      m3/d 

QRZ   Internal recirculation flowrate      m3/d 

Qout  Outlet flow flowrate       m3/d 

R2  Coefficient of determination       - 

RMSE  Root mean square error       Unit 

S   Sensitivity        - 

S (SCOD,AT)  Soluble COD to biological treatment     g/m3 

SI (SCOD,i,AT) Inert COD to biological treatment     g/m3 

SS (SCOD,biodeg,AT)  Easily biodegradable COD to biological treatment  g/m3 

SRT  Solids retention time, sludge age in the activated sludge tanks d 

SRTAD   Sludge retention time in the anaerobic reactors   d 

T  Wastewater temperature      °C 

TS  Total solids        % 

TSrem  Total solids removal       % 

TSSludge  Sludge concentration after thickening    g/l, % 

TSSES   Total suspended solids in the excess sludge    g/L 

TW  Wastewater temperature      °C  

TAD   Temperature in the anaerobic digestion    °C 

VS  Volatile solids feed sludge      % 

VAn  Volume anaerobic tanks       m3 

VAT   Volume activated sludge      m3 

VAT  Volume of the activated sludge basins    m3 

VD  Denitrification or anoxic volume      m3 

VN  Nitrification or aerobic Volume     m3 

VPC  Volume primary clarifiers      m3 

Vsludge,AD  Total sludge volume in the anaerobic reactor   m3 



Indexes 

xvii 

Vreactor,AD Total reactor volume       m3 

Vreactor,AD, corr  Corrected total volume of the anaerobic reactors   m3 

X (XCOD,AT)  Particulate COD to biological treatment    g/m3 

XI (XCOD,i,AT) Inert (slowly biodegradable) COD to biological treatment  g/m3 

XS (XCOD,biodeg,AT)  Easily biodegradable COD to biological treatment  g/m3 

 

 

 



1 Introduction 

1 

1 Introduction 

1.1 Problem Definition  

As countries grow in terms of population and industrialisation, the protection of water 
resources is increasingly critical, a situation that is and will be aggravated by the effects of 
climate change. Climate change modifies the hydrological cycle, altering the allocation of 
water, and modifying precipitation cycles and river flows (Unesco 2016); (EEA 2020). This 
creates water scarcity and droughts in some regions and floods in others, influencing water 
availability and quality, increasing the importance of water and wastewater treatment. Due to 
the necessary protection of drinking water sources and natural environments, especially 
when facing water scarcity and the effects of eutrophication, nitrogen removal regulations will 
continue to evolve towards stricter discharge values where they are not already stringent.  

Nitrogen compounds, which contribute to the eutrophication of natural water bodies, are 
removed from the wastewater stream usually by biological processes in different 
configurations (Capodaglio et al. 2016). The main forms of nitrogen found in wastewater are 
ammonium/ammonia (NH4

+ /NH3), nitrate (NO3
-) and organically bound nitrogen. 

Ammonium/Ammonia is highly oxygen-depleting, moreover, ammonia is toxic to aquatic 
species (Tchobanoglous op. 2014). Nitrate is also toxic in drinking water for infants and 
pregnant women (Sallenave 2017).  

The removal of nitrogen is often among the most resource-intensive processes in wastewater 
treatment because resources such as electrical power for aeration and sludge and water 
pumping and/or recirculation are required. If the operating conditions are adverse, the costs 
and resource consumption (e.g. external sources of carbon) can be enormous. This is 
because biological nitrogen removal is usually carried out in activated sludge processes, via 
nitrification (aerobic process) and denitrification (anoxic process, which requires easily 
degradable C-sources). One of the most commonly applied strategies is upstream 
denitrification, where denitrification is placed before nitrification, requiring the recirculation of 
nitrate-rich wastewater.  

An unfavourable C/N ratio for upstream denitrification is a common problem in WWTPs 
around the world, mainly due to long transport distances of wastewater in the sewer system 
and other adverse conditions (e.g. infiltration of N-rich extraneous water, pre-degradation of 
organic compounds e.g. in the sewer, pre-removal of organic substances e.g. use of septic 
tanks upstream from the sewer system). This, coupled with the fact that, especially, but not 
exclusively, in less industrialised countries, it is common to find a lack of instrumentation, 
control and automation (ICA), which does not allow the complexity of the system to be 
adequately managed, as several interdependent operational conditions must be met for 
biological nitrogen removal to occur, making it a system that must be closely monitored. 

This is even more relevant today, as many advances are transforming the field of ICA. The 
development of cost-effective online sensors among others has made the technology 
available to WWTPs in less economically developed countries. The incorporation of ICA and 
the increase in available data can also be used beneficially, supporting and improving control 
systems and coordinating systems to improve energy efficiency and robustness to process 
disturbances (e.g. load variations, rain events, etc.). Modelling and simulation of WWTP is a 



1 Introduction 

2 

useful tool in this regard, where diverse automation and control strategies can be tested cost 
and time-effectively. 

Sewage sludge treatment and disposal are also relevant in this regard for different reasons. 
In China, for example, as the number of WWTP has multiplied in the last decades, and as 
sewage sludge is regarded separately from wastewater treatment, sustainable treatment and 
disposal pathways are required urgently (Liu and Han 2015)), (Lu et al. 2019), (Wei et al. 
2020). Moreover, in an energy-hungry world, the inherent energy contained in sewage sludge 
should be exploited as a source of renewable energy. 

WWTPs, which stabilise sludge aerobically (as is usual in China and other countries), could 
be transformed into plants that stabilise sludge anaerobically, thus covering part of their 
energy consumption and producing a safe product for disposal. The generated Nitrogen 
backload must, however, not be disregarded, and the feasibility of this shift must be carefully 
analysed. Further concerns about the feasibility of this technology should also be considered 
(e.g. economic viability, safety etc.) 

The combination of stricter standards and unfavourable conditions for nitrogen removal is 
currently posing and will continue to pose enormous challenges to WWTPs in different parts 
of the world, such as increasing operational costs (chemicals, energy, etc.) and the 
consequent increase in wastewater treatment fees for the population. Because WWTPs are 
built as a long-term investment, most countries simply cannot afford to completely replace 
existing technologies with more efficient ones. Therefore, existing WWTPs will face 
increasing challenges. Fortunately, according to operational experiences in large-scale 
plants, e.g. in Germany, in many cases, it is possible to increase nitrogen removal 
sustainably, with the application of appropriate operation strategies and ICA. The application 
of modelling and simulation tools is useful to test optimisation strategies in WWTPs, both in 
operation and automation. Simulations allow this to be done at a low cost and without risk to 
plant operation.  

This work addresses some challenges of nitrogen removal in an existing wastewater 
treatment plant, which can be representative of many other similar WWTP worldwide. This 
document will answer several questions such as:  

• How would the WWTP behave under different operational conditions?  
• Which operational and ICA modifications are necessary to increase norm 

compliance?  
• How would the example WWTP behave from the perspective of different norms?  
• When will it be necessary to add external carbon sources?  
• What happens if the norms are sharpened?  
• Which are the simplest modifications required to fulfil the norm compliance when 

dealing with the example WWTP? 

The use of different operational and automation strategies will be tested to understand which 
are the simplest and easier to implement strategies that would lead to an improvement in 
norm compliance under different norms, looking always to increase the resource efficiency 